
NORDEN 901 2023 <2023><EU><F2803W1>
FOOTPEGS

57880

Pos Part Number Description Additional Text Quantity

1 6350304900033 Rear footpeg bracket right 1.00

2 6350304800033 Rear footpeg bracket left 1.00

3 63703039066C1 Footpeg bracket front, right, 1.00

4 63703038066C1 Footpeg bracket front, left, c 1.00

5 60003044100 footrest bolt, rear 2.00

6 60003052000 ENGAGE PANEL FOOTREST R/S 03 2.00

7 60003051000 Footrest cmpl. r/s rear 03 1.00

8 60003050000 FOOTREST CPL. L/S REAR 03 1.00

9 60003152000 ENGAGE PANEL FOOTREST L/S 03 2.00

10 0799060003 retaining washer DIN 6799 - 6 2.00

11 0035080206S SHCS M8x20 TX45 4.00

12 0025060166S HH collar screw M6x16 TX30 SL 2.00

13 63503039051 Rear master cylinder guard 1.00

14 0025060256S SK-BUNDSCHRAUBE M6X25 ISA30 2.00

15 0035100309S AH collar screw M10x30 ISA45 ONLY FOR ADVENTURE R 1.00

16 0035100409S ISA collar screw M10x40 ISA45 2.00

17 08000010025U0 Bushing 10,4x20x25 2.00

18 0035100656S ISA screw, M10x65 ISA45 1.00

19 014579080301S screw ISO 14579-M8x30-10.9-MK 1.00

20 60003041010 FOOTREST RUBBER FRONT R/S 03 1.00

21 60003040010 FOOTREST RUBBER FRONT L/S 03 1.00



22 54803044000 PIN FOR FOOT PED 51.5X9.8 MM FE 2.00

23 78003041050 FOOTREST R/S 08 1.00

24 78003040050 FOOTREST L/S 08 1.00

25 54603041000 FOOTREST SPRING L/S & R/S 2.00

26 0125100003 washer DIN 125 A 10.5 ONLY FOR 640 DUKE 2.00

27 0094032253 PIN DIN0094-3,2X25 STEEL 2.00

28 60003044010 CLOSING PANEL FRONT L/S R/S 03 2.00

29 0985050003 Self locking nut DIN 985 M5 2.00

30 60303023111 RETAINING BOLT 1.00


